
FS Performance Engineering
Subaru VB Rear Diffuser Installation Instructions

Professional Installation Recommended as Always (or an avid DIY’er)

Tools Needed:
● Ratchet Wrench
● 10mm Socket
● 10mm Wrench
● 5/16” Socket
● ½” Socket
● ½” Wrench

What’s Supplied:
Parts:
(1) Rear Diffuser and/or
(2) Outer Spats

Hardware
Center Diffuser:
Bag 1 (4 rear holes): Bag 2 (2 front holes):
(2) 10mm Spacers (2) 115mm (4.5”) Spacers
(4) M6-1.0 x 30mm Hex Bolts (2) 5/16”-18 x 5.5” Hex Bolts
(8) ¼”x1” Washers (4) 5/16”x1.25” Washers
(4) M6-1.0 Nyloc Nuts (2) 5/16”-18 Nyloc Nuts

Spats:
Bag 1 (rear holes) Bag 2 (front holes)
(2) M6-1.0 x 30mm Hex bolts (2) 5mm Spacers
(2) ¼”x1” Washers (4) 10-32 Rubber Well Nuts
(2) M6-1.0 Nyloc Nuts (4) 3/16”x1” Washers
(2) ¼”x5/8” Small Washers (4) 10-32 x 1.25” Bolts

Instructional Video - Scan QR Code Here:

IMPORTANT UPDATE: The most forward holes on the spats use a 5mm spacer between the
spat and bumper.
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